
Registration form 
 

 
WWT CERTIFICATION PREPARATION  

TRAINING COURSE   $100.00 
48 HOUR RUSH ORDER PROCESSING FEE ADDITIONAL $50.00 

 
Start and finish dates: _____________________________________   
You will have 90 days from this date in order to complete this course    
 
List number of hours worked on assignment must match State Requirement.  ________ 
 
 
Name________________________________Signature________________________________ 
I have read and understood the disclaimer notice on page 2.  Digitally sign XXX 
 
 
Address: _____________________________________________________________________ 
 
 
City_________________________________State_____________Zip_____________________ 
 
 
[...]
C.  Excessive rotation 
D.  To large of bearings 
E.  All of the above 
 
80. What is the purpose of a suction gauge for a wet well?  SAC-WW-V2 table 15.3  
A.  Indicates discharge head 
B.  Directs flow 
C.  Indicates trapped gases in the line 
D.  Indicates suction head or lift 
E.  None of the Above 
  
81. When shutting down a pump for a long period of time, the operator should flush all sludge 
from the pump or piping because?  SAC-WW-V2 sec. 15.14  
A. It would take longer for the pump to get up to speed on startup 
B. Gases can be produced that can rupture the pipe or pump 
C. The bacteria in the sludge could corrode the pipe 
D. Priming of a pump is always accomplished with fresh potable water 
E. None of the Above 
 
82. Why are shear pins used?  SAC-WW-V2 Chapter 15 paragraph 12  
A.  To help operator record completed work  
B.  To prevent damage under sudden overload  
C.  To make sure equipment runs when overloaded 
D.  To hold flanges in place 
E.   None of the above  
 



 

WWT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  23

83. When scum lines become plugged, which of the following would NOT be used to remove 
scum?  SAC-WW-V2 sec. 15.32  
A.  A pig 
B.  Rod or high pressure 
C.  Pumped grit  
D.  Warm digested sludge 
E.  None of the Above 
 
84. Mechanical seals are used in place of packing for what reason? 
SAC-WW-V2 sec. 15.121  
A.  Mechanical seals eliminate undesirable leakage  
B.  Mechanical seals handle shaft misalignments 
C.  Packing can be more expensive 
D.  Packing causes direct damage to shaft 
E.  None of the Above 
 
85. A progressive cavity pump is typically used for:  SAC-WW-V2 sec. 15.115  
A.  Moving large volumes of wastewater  
B.  Very small applications such as lab equipment 
C.  Pumping chemical feeds  
D.  Pumping liquids high in solids 
E.  None of the Above 
 
86. What is the proper operating position of check valves on a reciprocating pump when in the 
discharge stroke? SAC-WW-V2 sec. 15.113  
A.  Intake closed; discharge open  
B.  Intake open; discharge closed 
C.  Intake open; discharge open 
D.  Intake closed; discharge closed 
E.  In through the outdoor 

 
87. An imaginary line running along the center of the shaft is called: 
SAC-WW-V2 sec. 15.111  
A.  Axial to Impeller 
B.  Axis to Impeller 
C.  Radial to Impeller 
D.  Stator 
E.  None of the Above 
 
88. A vertical centrifugal pump with two impellers is known as a: 
SAC-WW-V2 sec. 15.112  
A.  A multi-stage pump  
B.  A compound pump 
C.  An auxiliary pump 
D.  Double suction pump 
E.  None of the Above 
 



 

WWT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  24

89.   Liquids that vaporize or evaporate at room temperature are known as: 
SAC-WW-V2 sec. 16.220  
A.  Volatile liquids 
B.  Volatile odors 
C.  Volatile acids 
D.  Volatile solids 
E.  None of the Above 
 
90. When reading a liquid measurement in a glass buret, the operator should: 
SAC-WW-V2 sec. 16.43  
A.  Read the liquid at the top of the curve line in the buret 
B.  Read the liquid at the middle of the curve line in the buret 
C.  Read the liquid at the bottom level of the top curve line in the buret 
D.  Read the liquid at the bottom level of the curve line in the buret 
E.  None of the Above 
 
91. Which of the following is a Composite Sample? SAC-WW-V2 sec. 16.33  
A.  Samples taken throughout the day at intervals of time  
B.  A single sample taken at a set time 
C.  A sample taken but stored refrigerated for 24 hours 
D.  A sample that the operator deposits 
E.  None of the above 
 
92. What is the purpose of a Secchi Disc?  SAC-WW-V2 sec. 16.4  
A.  For measuring the clarity of water  
B.  Marking sludge levels 
C.  A new disc to replace CD's 
D.  Analyze solids 
E.  None of the Above 
 
93. Which chemical would NOT be used to control Hydrogen Sulfides? 
SAC-WW-V2 sec. 16.411  
A.  Chlorine 
B. Oxygen 
C. Methane 
D. Hydrogen peroxide 
E. None of the Above 
 
94. When preparing to filter TSS, which of the following is a pretreatment step? 
SAC-WW-V2 sec. 16.43  
A.  Shake or mix the sample  
B.  Acidify the sample 
C.  Dechlorinate the sample 
D.  Adjust the pH of the sample 
E.  None of the Above 
 



 

WWT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  25

95. When performing a volatile solids test on the sludge, what is the test measuring? 
SAC-WW-V2 sec. 16.44  
A.  The amount of inorganic material 
B.  The amount of gasoline or oil in the sample 
C.  The amount of organic material  
D.  The amount of nitrogen in the sample 
E.  None of the Above 
 
96. Grouping measurements and describing the result in a single number is known as: 
SAC-WW-V2 sec. 18.3  
A.  Average and means  
B.  Gage readings 
C.  Time intervals 
D.  None of the above  
E.  None of the Above 
 
97. A device that continuously measures and calculates totals are called: 
SAC-WW-V2 sec. 18.4  
A.  Manometer 
B.  Gage 
C.  Totalizer 
D.  Range finder 
E.  None of the Above 
 
98. What is MPN? 
SAC-WW-V2 sec. 18.6  
A.  Mixed Portion Number 
B.  Most Probable Number  
C.  My Personal Number 
D.  New TV channel 
E.  None of the Above 
 
99.  Which analysis requires a grab sample?  SAC-WW-V2 sec. 16.33  
A.  pH, DO 
B.  Temperature 
C.  All of the above 
D.  None of the above 
 
100. Which of the following is a good practice for operators to follow when working around 
moving equipment?  SAC-WW-V2 sec. 14.21  
A. Do not wear rubber shoes 
B. Use only free tools when working on motor or pumps 
C. Do not wear loose clothing  
D. Use only one hand to work on any piece of equipment 
 
101.  The pH of wastewater is an important aspect. Hydrogen sulfide is extremely pH 
dependent. In which state is sulfide when in an ionic form? SAC-WW-V3 sec. 1.12  
A.  Gaseous 
B.  Solution 
C.  Solid 
D.  Pure form 
E.  None of the Above 



 

WWT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  26

102. Sulfide can exist in wastewater in three forms depending on the pH: S²- ion, HS- ion, or 
H2S gas. At the ideal temperature, what sulfide would form at a pH of 14?  
SAC-WW-V3 sec. 1.12  
A.  S²- ion, 90% 
B.  HS- ion, 100% 
C.  H2S gas, 100% 
D.  H2S, 50% and HS-, 50% 
E.  None of the Above 
 
103.  The presence or absence of oxygen establishes whether hydrogen sulfide will exist. If 
more than 1.0 mg/L of oxygen is present, what will happen to anaerobic bacteria? 
SAC-WW-V3 sec. 1.12  
A.  It will become soluble BOD 
B.  It will oxidize to thiosulfate 
C.  It will produce higher levels of sulfide 
D.  Hydrogen sulfide will not exist 
E.  None of the Above 
 
104. Which of the following represents the reaction of ammonia with chlorine?  
SAC-WW-V3 sec. 1.40  
A.  NH3 + Cl2 = NH2Cl +CHl 
B.  NH2Cl+Cl2 = NHCl2 + HCl 
C.  NHCl2 +Cl2 = NCl 3+ HCl 
D.  Monochloramine, NH2Cl 
E.  None of the Above 
 
105. Hydrogen peroxide has been used as an oxidant to control odors. What are the 
disadvantages of using hydrogen peroxide? SAC-WW-V3 sec. 1.401  
A.  Inability to treat ammonia 
B.  It's an oxidant 
C.  Inhibits the regeneration of sulfate reducing microorganisms 
D.  Lack of toxic by-products 
E.  None of the Above 
 
106.  The pH of a production facility's wastewater may vary from 2.5 to 13.0 depending on the 
product being processed. It may be necessary to neutralize the wastewater to achieve a 
neutral pH. What chemical could be added to make a wastewater with a pH of 2.5 neutral? 
SAC-WW-V3 sec. 2.52  
A.  Caustic 
B.  Sulfide 
C.  DO 
D.  Sodium bicarbonate 
E.  None of the Above 
 
107. COD is an alternative to BOD for measuring the pollutional strength of wastewater. 
Bearing in mind that the BOD and COD tests involve separate and distinct reactions, what is 
the primary disadvantage of the COD test? SAC-WW-V3 sec. 2.52  
A.  Chloride may interfere with the chemical reaction 
B.  It measures the presence of carbon and hydrogen 
C.  It takes 5 days to get results 
D.  None of the above 
 



 

WWT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  27

108.  This chemical has been used like chlorine to control odors.  This chemical reacts with 
other substances very similar to chlorine. SAC-WW-V3 sec. 1.40  
A.  Phenol 
B.  Hydrogen Peroxide 
C.  Sodium hypochlorite 
D.  Chromate 
E.  Nitrate 
 
109.  In gravity thickening of wastewater sludge, gravity forces are used to separate solids 
from the sludge being treated. Secondary sludge's are not well suited for gravity thickening 
because it contains:  
SAC-WW-V3 sec. 3.110  
A.  Bound water 
B.  High alkalinity 
C.  Low pH 
D.  Dissolved oxygen 
E.  None of the Above 
 
110.  If a primary sludge is allowed to go septic, which of the following gases are produced?  
SAC-WW-V3 sec. 3.110  
A.  H2S and CO2 
B.  CH4 
C.  A & B 
D.  Ozone 
E.  None of the Above 
 
111. Which of the following is not a recommendation for preventing odors in a trickling filter? 
SAC-WW-V1 sec. 6.411  
A.  Maintain aerobic conditions in the sewer system 
B.  Use of masking agents 
C.  Increase of BOD loading 
D.  Check and clear filter ventilation 
E.  None of the Above 
 
112. Which of the following solutions helps prevent trickling filters from freezing?  
SAC-WW-V1 sec. Table 6.2  
A.  Decrease the recirculation 
B.  Parallel operations 
C.  Reduce nozzles spray 
D.  All of the above 
E.  None of the Above 
 
113. Excessive sloughing or biological growth on a trickling filter is an indication of: 
SAC-WW-V1 sec. 6 troubleshooting guide  
A.  Ice buildup on filter media 
B.  Increase in secondary clarifier effluent suspended solids 
C.  Uneven distribution of flow 
D.  Filter ponding 
E.  None of the Above 
 
 



 

WWT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  28

114. The high-rate trickling filter is fed at 2,100 GPM and the filter diameter is 100 feet. What is 
the surface area flow rate in gallons per day? SAC-WW-V1 sec. 6.71  
A.  385 GPD/sq ft 
B.  385 GDP 
C.  7850 GPD/Sq ft 
D.  3 MGD 
E.  None of the Above 
 
115. Development of white biomass over most of a Rotating Biological Contactor (RBC) disc 
area could be resolved by: SAC-WW-V1 table 7.2  
A.  Decreasing the treatment influent flow 
B.  Increasing the chlorination in the first stage 
C.  Adjusting baffles between first and second stages to increase total surface area in first 
stage  
D.  None of the above 
 
116. If the motor bearings on a RBC are running above 200°F, which of the following 
corrective actions could be taken? SAC-WW-V1 table 7.232  
A.  Lubricate bearings per manufacturer's instruction 
B.  Check torque and alignment of bearings 
C.  Make sure the shaft is properly aligned.  
D.  All of the above 
E.  None of the Above 
 
117. When making changes to correct a problem in an activated sludge package plant, how 
long might it take before the correction shows?  SAC-WW-V1 sec. 8.252  
A.  At least 3 or more days 
B.  24 hours 
C.  3 hours 
D.  Depends on the basin detention time 
 
118. Changing conditions or abnormal conditions can upset the microorganisms in the 
activated sludge process.  If the sludge is bulking in the clarifier what could one possible factor 
be?  SAC-WW-V1 sec. 8.252  
A.  Low DO concentration 
B.  High rate of aeration 
C.  Clarifier flow to high 
D.  Hydraulic overload is too high 
E.  None of the Above 
 
119. Some aeration tubing systems require cleaning on a weekly basis.  Which of the following 
can be used to remove deposits of carbonate on the tubing slits and biological slime from 
inside the tubing?  
SAC-WW-V1 sec. 9.7  
A.  Chlorine 
B.  Sodium hydroxide 
C.  Anhydrous ammonia 
D.  Anhydrous hydrogen chloride 
E.  None of the Above 
 



 

WWT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  29

120. Which of the following lab sample is taken daily from the effluent of a pond? 
SAC-WW-V1 table 9.3  
A.  Chlorine residual 
B.  Coliform group 
C.  Dissolved oxygen 
D.  pH   
E.  None of the Above 
 
121.  Wastewater facilities may be required to provide chlorination services for which of the 
following activities? SAC-WW-V1 sec. 10.28  
A.  Disinfection of effluent 
B.  Process control of activated sludge 
C.  Season odor control 
D.  All of the above 
E.  None of the Above 
 
122.  According to the Sacramento Manual, in order to meet NPDES permit coliform 
requirements what is the required chlorine residual at the outlet of the chlorine contact basin? 
SAC-WW-V1 sec. 10.28  
A.  4.5 mg/L 
B.  3 mg/L 
C.  2.5 mg/L 
D.  1 mg/L 
E.  None of the Above 
 
123.  During the night shift, the operator notes that the chlorine residual analyzer recorder  
controller is not maintaining the chlorine residual properly. Which of the following could be a 
probable cause of the problem? SAC-WW-V1 Table 10.1  
A.  That flow fluctuations are the probable cause 
B.  That electrodes are fouled and should be cleaned 
C.  An increase in DO oxidized the residual 
D.  Ammonia is interfering and this is a common occurrence 
E.  None of the Above 
 
124.  A regular program of scheduled preventive maintenance is essential to keep a 
chlorinator functioning properly.  If the operator notices that the chlorinator will not feed 
chlorine, the first thing an operator should check is: SAC-WW-V1 Table 10.1  
A.  The chlorine supply gages  
B.  The evaporation unit 
C.  The injector line 
D.  None of the above 
 
125.  During your inspection of the chlorine feed system, you find that there is no chlorine gas 
pressure at the chlorinator. You check and find the chlorine cylinder is full and the valve is 
open. What is the probable cause? SAC-WW-V1 Table 10.1  
A.  Inadequate injector vacuum 
B.  Plugged or damaged pressure-reducing valve 
C.  Chlorinator discharge valve is closed 
D.  Injector diaphragm ruptured 
E.  None of the Above 
 



 

WWT Certification Preparation ©1/1/2018  (866) 557-1746    Fax (928) 272-0747  30

126.  The operator determines that the Coliform count fails to meet required standards for 
disinfection. The operator checks the contact time and finds that short-circuiting has occurred 
in the contact chamber. What measures should be taken to correct this problem?  
SAC-WW-V1 table 10.1  
A.  Adjust the injector flow 
B.  Install baffling in the contact chamber 
C.  Reduce the chlorine feed rate 
D.  This is normal, it will correct with an increase in flow  
E.  None of the Above 
 
127.  Procedures and equipment for operating and maintaining chlorination and sulfonation 
systems are very similar but you should be aware of the differences. Which of the following is 
a true statement regarding sulfur dioxide and chlorine? SAC-WW-V1 sec. 10.875  
A.  Sulfur dioxide gas pressures are lower than chlorine gas pressure at the same temperature 
B.  Chlorinator control valve diaphragms can be used for sulfur dioxide 
C.  Sulfur dioxide has no health effects and is not dangerous 
D.  Sulfur dioxide vaporizes at the same rate as chlorine at the same temperature 
E.  None of the Above 
 
128.  Maintenance of the sulfur dioxide system should be part of a preventive maintenance  
program. It is recommended that the sulfonators be cleaned: SAC-WW-V1 sec. 10.883  
A.  Every year or more frequently if necessary 
B.  Never, they have self-cleaning units 
C.  Every six months 
D.  Monthly  
E.  None of the Above 
 
129.  A chlorinator is set to feed 50 pounds of chlorine per 24 hours; the wastewater flow is at 
a rate of 0.85 MGD; and the chlorine as measured by the chlorine residual test is 0.5 mg/L. 
What is the chlorine dose? SAC-WW-V1 sec. 10.06 Example  
A.  3.5 mg/L 
B.  2956 lbs 
C.  7.1 mg/L 
D.  None of the above 
 
130.  A plant with a 2-MGD flow has an effluent chlorine residual of 4.5 mg/L. Sulfur dioxide 
dose is being applied at 1.0 mg/L more than the chlorine residual. Determine the sulfonator 
feed rate in pounds of sulfur dioxide per day. SAC-WW-V1 sec. 10.851 Example  
A.  75.06 lbs/day 
B.  92 lbs/day 
C.  58.3 lbs/day 
D.  None of the above 
 
131.  Sludge floating to the surface of a secondary clarifier could be resolved by which of the 